
                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

 VL550 Parts List

Item Description
10.9634.0028 HUB, CENTER, VL5 BULKHEAD

10.9634.0029 SPRING,FINGER,FILTER SUPPORT

10.9634.0034 SPRING, DRIVE ARM, FILTER

10.9634.0035 LINK,DRIVE ARM

10.9634.0061 ACTUATOR MOUNT, VL5

10.9634.0067 PAD, FILTER, EXTRUSION, SILICO

10.9634.0074 HEAT SHIELD, MAGENTA/DIFFUSER

10.9634.0075 HEAT SHIELD, BLUE/AMBER

10.9634.0103 PAD,MOUNTING,REFLECTOR

10.9634.0105 LINK, SWIVEL

10.9634.0133 PLUG, HUB

10.9634.0156 CARRIER, CENTER FILTER BLU/AMB

10.9634.0157 CARRIER, CENTER FILTER, VL5 Ma

10.9634.0162 PAD, VL5 FRONT RING

10.9634.0166 CARRIER,FILTER,METAL INJ. MOLD

10.9661.0315 SUPPORT, BULKHEAD

10.9676.0735 HEADTSINK, PAN/TILT DRIVERS

10.9676.0885 PAD, THERMAL TRANSFER PAN/TILT

10.9678.0457 SPACER, COLOR WHEEL L.060

10.9678.8720.05 CODEWHEEL

10.9685.0216 OUTER RING, REFLECTOR LGT BAF

10.9685.0217 MNTG FLANGE, REFLECTOR LGT BAF

10.9685.0219 AUX RING, COLOR BULKHEAD

10.9685.0245 BAFFLE, LIGHT

10.9685.0257 LIGHT BAFFLE, REAR BULKHEAD

10.9685.0271 RING LIGHT BAFFLE 1

10.9685.0272 RING LIGHT BAFFLE 2

10.9685.0273 RING LIGHT BAFFLE 3

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9685.0274 RING LIGHT BAFFLE 4

10.9685.0275 RING LIGHT BAFFLE 5

10.9685.0276 RING LIGHT BAFFLE 6

10.9685.0277 RING LIGHT BAFFLE 7

10.9685.0340 SUPPORT, RIB

10.9685.0341 PLATE, RIB SUPPORT

10.9685.0343 CLIP, REFLECTOR

10.9685.0344 GUARD, LAMP WIRE

10.9685.0345 CLIP, SOCKET

10.9685.0347 COUNTERWEIGHT, LEAD FREE

10.9685.0360 FORM, HEATSINK LIGHT LEAK

10.9685.0509 LOWER CROSSMEMBER BLK

10.9685.0521 PULLEY, DRIVEN PAN / TILT

10.9685.0522 PLATE PAN STOP BLK

10.9685.0524 DRIVE PULLEY, 2mm GT 18 TOOTH

10.9685.0525 LOUVER PLATE TOP COVER BLK

10.9685.0527 WASHER, CENTERING, STEPPED, TIGHT

10.9685.0531 PAN TUBE BLACK BLK

10.9685.0532 PAN PULLEY SPACER BLK

10.9685.0533 LANYARD, PAN TUBE

10.9685.0534 COVER PAN TUBE BLK

10.9685.0537 PLATE MOUNT LAMP PIGTAIL BLK

10.9685.0538 BEZEL LAMP PWR PIGTAIL BLK

10.9685.0541 MOUNT, MOTOR PAN / TILT

10.9685.0542 SHIELD, WIRE, LVS

10.9685.0543 SHIELD, SENSOR BOARD

10.9685.0547 BUSHING, WIRE PROTECTION .95"

10.9685.0555 DISPLAY LENS, VL500

10.9685.0556 OVERLAY, DISPLAY, VL500

10.9685.0557 VENT PLATE, LVS

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9685.0558 FAN MOUNT, LVS

10.9685.0560 YOKE LEG TILT SIDE BLK

10.9685.0561 YOKE LEG DIMMER SIDE BLK

10.9685.0562 PLATE, TILT MOTOR SLIDE

10.9685.0564 PANEL TILT CLOSEOUT BLK

10.9685.0565 MOUNT, DIMMER

10.9685.0566 PLATE TILT LOCK BLK

10.9685.0567 HEATSHIELD TILT SIDE BLK

10.9685.0568 HEATSHIELD DIMMER SIDE BLK

10.9685.0569 HEATSHIELD CROSS-MEMBER BLK

10.9685.0570 SPACER, TILT TUBE

10.9685.0571 TILT TUBE PLUG

10.9685.0572 COUNTERWEIGHT, VL500 80V

10.9685.0575 COUNTERWEIGHT, VL500

10.9685.0580 YOKE CVR DISPLAY SIDE BLK

10.9685.0582 YOKE CVR DMR SIDE BLK BLK

10.9685.0584 YOKE CVR IGNITOR SIDE BLK

10.9685.0584.02 YOKE COVER, IGNITOR SIDE, WHITE

10.9685.0586 YOKE COVER DIMMER SIDE, 80V

10.9685.0594 MOUNT, FAN, MCB, VL500

10.9685.0595 SEAL, FAN, MCB

10.9685.0596 MOUNT, FAN, LVS, VL500

10.9685.0870 MOUNTING BRACKET, LEFT, 80V

10.9685.0871 MOUNTING BRACKET, RIGHT, 80V

10.9685.0872 SHIELD, BOTTOM, 80V DIMMER

10.9685.0873 SHIELD, TOP, 80V DIMMER

10.9685.0874 FAN CLIP

10.9685.1509 LOWER CROSSMEMBER BLK

10.9685.1510 UPPER CROSSMEMBER BLK

10.9685.1510.02 UPPER CROSSMEMBER WHITE

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

10.9685.1554 COVER, PAN TUBE, 80V

10.9685.1560 YOKE LEG TILT SIDE BLK

10.9685.1561 YOKE LEG DIMMER SIDE BLK

10.9685.1569 HEATSHIELD CROSS-MEMBER BLK

10.9685.7240 ROLLER, DRIVE RING

10.9685.7590 TOGGLE STOP, PAN

10.9685.7591 TOGGLE STOP, PAN

12.9685.0333 SIDE RAIL LATCH MACH CAST BLK

12.9685.0335 HEATSINK MACHINED CASTING BLK

12.9685.0337 BACKCAP MACHINED CASTING BLK

12.9685.0339 BACKCAP ARC MACH CASTING BLK

12.9685.0346 BACKCAP EXT HEATSINK MOD

12.9685.0388 FRONT RING VL500 BLK

12.9685.1331 SIDE RAIL, HINGE, MACHINED CASTING

12.9685.1553 PAN TUBE, 80V MACHINED CASTING

22.9685.0086 HEAD COVER TOP BLK

22.9685.0087 HEAD COVER BOTTOM BLK

22.9685.0201 ASSY, GENERIC BULKHEAD

22.9685.0215 ASSY, REFLECTOR LIGHT BAFFLE

22.9685.0238 DRIVE RING WITH PINS

25.9663.2030 CABLE ASSY, INCANDESCENT POWER

25.9683.0753 MOTOR CABLE ASSY, VL550

25.9685.0742 80V LVS AC, VL500

25.9685.0746 80V SURGE PROTECTOR, VL500

25.9685.0756 A/C INPUT ASSY, VL500

25.9685.0760 HEAD EARTHING CABLE, VL500

25.9685.0770 DISPLAY CABLE, RECEPT (BLACK)

25.9685.0770.02 DISPLAY CABLE, MINI XLR, WHITE

25.9685.0776 YOKE LAMP JUMPER WIRES, VL500

25.9685.0777 CABLE ASSY, BACKCAP GROUND

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

25.9685.0779 LAMP WIRE LEADS HIGH TEMP

25.9685.0790 MAIN HARNESS, VL500

25.9685.0793 80V LAMP WIRE HARNESS VL500

25.9685.2792 80V MAIN HARNESS, VL500

40.7113.0007 FAN, 12VDC, 30X10mm 3.3CFM

40.7148.0001 FAN, CROSS FLOW, 12VDC, 0.07A

41.9685.0126 FILTER, COLOR BLUE

41.9685.0128 FILTER, PASTEL COLOR, MAGENTA

41.9685.0129 FILTER, PASTEL COLOR, BLUE

41.9685.0132 FILTER, COLOR, MAGENTA

41.9685.0133 FILTER, COLOR, AMBER

42.9685.0063 DIFFUSER PANEL

42.9685.7190 REFLECTOR, VL500, PARABOLIC, SMOOTH

44.9678.0680 MOTOR, 3 PHASE SIZE 23 HIGH TO

44.9685.0230 MOTOR, LINEAR

52.8231.0005 TERM, RING 6 BLUE 16-14 AWG R

52.8244.0001 FASTON RECEPT FLAG,.250 16-14A

52.8274.0004 CONN, BUTT SPLICE 16-14AWG NON

52.8295.0002 TERMINAL STRIP, 300V 12AWG 20A

52.8298.1140 FERRULE, WIRE 1X14 AWG, NON-INSUL

52.8298.1160 FERRULE, WIRE 1X16 AWG L2=8mm

52.8329.0001 TERM, RING 6 22-16 AWG NON-I

52.8330.0003 TERM, STUD TO QUICK-DISCONNECT ADAPTOR, 6 SCREW

53.2001.0003 NUT, 10-32 NYLON INSERT

53.2003.0001 NUT, 4-40 KEP ZINC PLATED

53.2003.0001 NUT, 3/8-16 X 7/32"THK HEX

53.2020.0001 NUT, 1/4-20 HEX STL ZINC PLTD

53.2200.0004 NUT, 4-40 KEPS SS

53.2200.0006 NUT, 6-32 KEPS SS

53.2200.0008 NUT, 8-32 KEPS SS

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

53.2202.0004 NUT, 4-40 HEX SS NYLON INSE

53.5554.0875 SCREW, 4-40 X 7/8 " SET SS

53.5704.0250 SCREW, 4-40 X 1/4 " SCSS

53.6515.1000 SCREW, 10-32 X 1" SOCKET

53.6519.0001 SCREW, 4-40 X 5/8" PPZ VL

53.6520.0001 SCREW, 4-40 X 3/8" PPZ

53.6521.0001 SCREW, 8-32 X 1/2" PPB

53.6522.0002 SCREW, 6-32 X 1/4" PPZ TYP

53.6523.0013 SCREW, 6-32 X 3/8"LG PTB

53.6526.0002 SCREW, 6-32 X 5/8" PPZ TYP

53.6534.0003 RIVET, 3/32"OD POP 3/32GRIP S

53.6536.0001 SCREW, 4-40 X 1/2" PFZ (VL

53.6537.0001 SCREW, 4-40 X 5/8" PPB (VL

53.6539.0001 WASHER, 3/8" SPLIT LOCK

53.6539.0008 WASHER, 1/4" FLAT SS

53.6543.0002 SCREW, 6-32 X 1/8" PPB

53.6546.0003 SCREW, 8-32 X 7/16" PPZ

53.6552.0002 SCREW, 8-32 X 1/2" PFB

53.6556.0001 SCREW, 4-40 X 3/4"LG PPZ

53.6556.0004 SCREW, 4-40 X 1/8"LG PPB

53.6558.0001 SCREW, 6-32 X 3/8" PPZ

53.6558.0007 SCREW, 6-32 X 1/4" PPZ SEMS

53.6558.0009 SCREW, 6-32 X 3/8"LG PPZ SEM

53.6558.0010 SCREW, 6-32 X 1/4"LG PPZ BLA

53.6558.0016 SCREW, 6-32X3/4"LG PPS SEMS TY

53.6559.0002 SCREW, 4-40 X 1/4" PFB

53.6567.0001 SCREW, 4-40 X 1/2" PPZ

53.6575.0004 SCREW, 8-32 X 5/8" PPZ

53.6575.0005 SCREW, 8-32 X 1 1/2" PPZ

53.6575.0009 SCREW, 8-32 X 3/8"LG PPB SEMS

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

53.6575.0010 SCREW, 8-32 X 1/2"LG PPZ SEM

53.6592.0001 SCREW, 4-40 X 1/2 " PPB

53.6592.0250 SCREW, 4-40 X 1/4" LG PPB SEMS

53.6596.0001 SCREW, 4-40 X 5/16" PPZ

53.6598.0187 SCREW, 4-40 X 3/16" PFB

53.6606.0001 SCREW, 4-40 X 1/2 " PFB

53.6607.0001 SCREW, 6-32 X 1/4" PPB

53.6608.0001 SCREW, 6-32 X 3/8"LG PFB

53.6608.0750 SCREW, 6-32 X 3/4"LG PFB

53.6616.0001 SCREW, 6-32 X 3/4" PPZ

53.6624.0001 SCREW, 10-32 X 1/2" PFB UNDERCUT

53.6634.0003 SCREW, 3/8-16 X 1/2"LG SOC

53.6634.0875 SCREW, 3/8-16 x 7/8" SCSS

53.6634.1000 SCREW, 3/8-16X1.00"LG SOC

53.6648.0001 SCREW, 10-32 X 3/4" PPZ

53.6659.0013 SCREW 2-56 X 1/8" PPB

53.6667.0005 SCREW, 10-32 X 3/8"LG SET CUP

53.6682.0002 SCREW, 4-40 X 1/4"LG PPZ SEMS

53.6682.0022 SCREW, 8-32 X 3/8"LG PPZ SEM

54.1206.0014 RING, RETAINING 1.375"SHAFT

54.1206.0021 RING, RETAINING 1.562"SHAFT 1.

54.1217.0004 LINK, VL5 ACTUATOR/DRIVE RING

54.1226.0001 LATCH ASSY, VL5

54.1226.0001.02 LATCH ASSY VL500, NO FINISH

54.1226.0002 STRIKE, (VL5 LATCH CATCH)

54.1255.0001 BEARING ASSY, BLACK FLUSH MOU

54.1255.0002 BEARING ASSY, FLUSH MOUNT HOUS

54.1261.0001 BUSHING, LOW DAMP THTMOPLS.189

54.2065.0001 BELT, TIMING S2M 252GROOVE 9MM

54.2066.0001 BELT, TIMING S2M 396GROOVE 9MM

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

55.2132.0013 STANDOFF, 1/4" Hx .218 MF

55.2166.0250 STANDOFF, 1/4 "HEX 6-32 .25

55.2178.0001 CABLE ANCHOR MOUNT, 8 SCREW M

55.2203.0001 SCREW, 4-40 X 1/4 " PPZ

55.2203.0002 SCREW, 4-40 X 1/4 " PPB

55.2287.0001 STANDOFF,1/4"HEX6-32 .281LG MF

55.2288.0001 STANDOFF,1/4"HEX6-32 .813LG MF

55.3301.0008 WASHER, 8 FLAT SS

55.3301.0010 WASHER, 10 FLAT

55.3303.0004 WASHER, 4 LOCK INT.TOOTH SS

55.3500.0002 WASHER, 10 FIBER FLAT .196 ID

55.3500.0003 WASHER, 3/8 FLAT FIBRE .385 ID

55.6538.0001 WASHER, 6 LOCK INTERNAL TOOTH

55.6543.0001 GROMMET STRIP, SERRATED .062"

55.6549.0001 WASHER, 1/4" SPLIT LOCK

55.6568.0056 SPRING, CPRSN .600"OD .625"

55.6568.0057 SPRING, COMPRESSION, .60 OD, .081 WD, .75 LG MW

55.6568.0058 SPRING, COMPRESSION, .60 OD, .085 WD, .625 L, MW

55.6603.0001 SPRING, SS 4.6/IN. EXTENSION

55.6612.0004 PIN, 1/16OD X 1/2L TYPE C 303

55.6612.0005 PIN, 3/16OD X 2 3/4L TYPE C LO

55.6612.0008 PIN, 1/8OD X 3/8L TYPE-H AL606

55.6612.0009 PIN, 5/16"DIA X 2-3/4"L SPRING

55.6621.0001 WASHER, 4 FLAT ZINC

55.6623.0004 WASHER, 10 FLAT SS .203ID .62

55.6635.0010 WASHER, 10 SPERICAL LEDLOY BL

55.6659.0001 SPACER, 1/4"RND 4 THRU 3/16"

55.6662.0010 HOLE PLUG, 1.093" BLK NYLON

55.6669.0005 STANDOFF, 1/4 "HEX 6-32 1.00

55.6669.0008 STANDOFF, 5/32"HEX 4-40 3.31

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

55.6669.0009 STANDOFF, 1/4 "HEX 4-40 .62

55.6669.0012 STANDOFF, 1/4 "HEX 6-32 .50

55.6669.0022 STANDOFF, 1/4"HEX 4-40 .500"LG

55.6677.0035 WASHER, .750"OD .187"ID .0

55.6677.0041 WASHER, .750"OD .203"ID .04

55.6704.0015 STANDOFF, 5/16"HEX X 19/32 STL

55.6858.0002 STANDOFF,1/4 HEX4-40X.343MF

68.4541.0001 FERRITE, 15 X 5.9 X 35mm, CYLINDRICAL CORE

68.4541.0002 FERRITE, 18.67 X 10.16 X 28.58mm, CYLINDRICAL CORE

68.4541.0005 FERRITE, CLAMP-ON, AXIAL

69.3178.0121 POWER SUPPLY, 120W, +24V 3X5

71.2560.0001 SOCKET, LAMP G22 SCREW TERMIN

71.9634.0233 LAMP SOCKET, HIGH TEMP -VL5

S21.9685.0151  ASSY, TOP BULKHEAD

S21.9685.0251  ASSEMBLY, DRIVE RING

S21.9685.0280  MOTOR ASSY, MAG/BLUE

S21.9685.0281  MOTOR ASSY, AMB/DIFF

S21.9685.0315  ASSY, COUNTERWEIGHT SUPPORT

S21.9685.0320  ASSY HEATSINK BLK

S21.9685.0512  ASSY LOWER CROSSMEMBER BLK

S21.9685.0513  ASSY UPPER CROSSMEMBER BLK

S21.9685.0515  ASSY YOKE CROSSMEMBER BLK

S21.9685.0535  ASSY PAN TUBE BLK

S21.9685.0536 ASSEMBLY, PAN TUBE, 80V

S21.9685.0540  ASSY, MOTOR PAN/TILT

S21.9685.0545  ASSY, DRIVE PULLEY, PAN/TILT

S21.9685.0731  ASSY, MCB/FAN

S21.9685.2750 ASSEMBLY, 80V DIMMER

S22.9634.0119 ASSY, VL5 CENTER HUB

S22.9634.0120 ASSY, VL5 LIGHT BAFFLE

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

S22.9685.0120  ASSEMBLY, FILTER, PASTEL MAGEN

S22.9685.0121  ASSEMBLY, FILTER, PASTEL BLUE

S22.9685.0122  ASSY, FILTER MAGENTA

S22.9685.0123  ASSY, FILTER BLUE

S22.9685.0124  ASSY, FILTER AMBER

S22.9685.0126  ASSY, FILTER, DIFFUSER

S23.9685.0780 ASSY, VL500 LAMP SOCKET HI-TMP

S23.9685.0782  ASSY, FAN, MCB

S24.9685.3730 BD ASM VL500 MCB

S24.9685.3740  BD ASMB THERMAL INTERFACE

S24.9685.4826 BD ASMB, VL500 NEW DISPLAY CONTROL

S24.9685.7735  BD ASMB PAN/TILT ENCODER

S69.3173.0115 DIMMER, 1200W 115V REV PHASE C

S69.3173.0230 DIMMER, 1200W 230V REV PHASE C

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

http://www.lightparts.com/


                 
 2507 HOWARD LANE, AUSTIN, TX 78728  
 WWW.LIGHTPARTS.COM 

http://www.lightparts.com/

